



LGA QualiTest GmbH

# Quality Certificate



The LGA QualiTest GmbH

confirms herewith that the company

**HETAL Werke  
Franz Hettich GmbH & Co. KG  
72275 Alpirsbach**

has their product

**flap fitting  
G\*GRASS® "Kinvaro T-65/70/71"**

tested/inspected and permanently monitored within the scope of a monitoring agreement

Quality requirements	Results
Strength, durability	In compliance with specifications according to RAL-GZ 430 kitchen areas. Durability test with 40 000 cycles and 4.7kg flap weight, flap height: 400mm
System properties	Remains open at all positions after the opening route of approx. 9 cm Damped, insulated close system of the flap
Handling, assembly (mounting)	System is maintenance-free, comfort of assembly
Quality assurance	External and internal control

Nuremberg, 20.11.2006  
translated 26 January 2007  
modified 21 January 2010

*C. Sieber*  
C. Sieber  
Certification Body



Quality Certificate-No. **1399**  
LGA test report No. 736 1635

*R. Heym*  
Dipl.Ing. (FH) R. Heym  
Head of competence centre Q MBL N